
Initial Environmental Examination 
 
 
 
 
 
 
 
 
 
Document Stage: Draft 
Project Number: 41603-024 
May 2017 
 
 

 
 
IND: Bihar Urban Development Investment Program  
 — Bhagalpur Water Supply Phase 2 (BWSP2) 
Subproject 
  
 
 
 
 
 
 
 
 
 
 
 
 
 
Prepared by Urban Development and Housing Department, Government of Bihar for the Asian 
Development Bank.  
 
This draft initial environmental examination report is a document of the borrower. The views 
expressed herein do not necessarily represent those of ADB's Board of Directors, Management, 
or staff, and may be preliminary in nature.  
 
In preparing any country program or strategy, financing any project, or by making any 
designation of or reference to a particular territory or geographic area in this document, the 
[...]
make the necessary arrangement on 
base line data e.g. Flora Fauna and 
water quality monitoring in consultation 
with Forest Officer, 
Bhagalpur/Conservator of Forests, 
Bhagalpur 

5 c) The project proponent/ user  agency  will  
ensure  that  there  is  no violation  of any  of 
the  provisions  of Wildlife (Protection)  Act, 
1972 and other  related acts, rules framed by 
Govt. of India/State Govt. regarding controls 
and management of rivers and aquatic animals. 

The project proponent/ user agency   will 
give undertaking that there will be no 
violation of Wildlife (Protection) Act 1972 
and other related acts/ rules framed by 
Government of India/State Govt. 
regarding controls and management of 
Rivers and aquatic animals. 

6 d) The continuous monitoring of key parameters 
(on which project is based) will be undertaken 
by project proponent/ user agency throughout 
the project life cycle and appropriate actions 
shall be taken by the user agency in 
consultation with the Chief Wildlife Warden 
,Bihar. 

As per suggestion of CF/DFO that project 
proponent/ user agency clear about the 
term “project life cycle” and appropriate 
actions should be taken by the project 
proponent/ user agency in consultation 
with the Chief Wildlife Warden, Bihar. 

7  Supporting the conservation of dolphins and 
aquatic biodiversity of VGDS: 
(i) Gangetic Dolphin being National Aquatic 
Animal, the project proponent/user agency 
shall bear the cost of the studies regarding 
monitoring of the hydrology and the quality of 
water at a periodical basis over an appropriate 
zone covering downstream and upstream 
areas surrounding the project site as 
determined by Chief Wildlife Warden, Bihar and 
the result of such studies should be 
communicated to the Environment & Forest 
Department.  

Project proponent/ user agency will 
finalize monitoring parameters and cost 
in consultation with  DFO/CF and RCCF 

8 (ii) A comprehensive scheme to foster 
proactive participation of fisherfolks community 
for dolphin conservation over a stretch of 10 km 
(about 5 km upstream and downstream each) 
around the project site will be formulated in 
consultation with Regional Chief Conservator of 
Forest, Bhagalpur and implemented through 
DFO, Bhagalpur for which BUIDCo will bear the 
expenses till the end of the ADB supported 
Water supply Development Project. 
 

BUIDCo to finalize fisher participation 
plan as per suggestion and relevant cost 
in consultation with RCCF and DFO. 

 
25. The Inland Waterways Authority of India Act, 1985 indicates the jurisdiction of Ganges 
River waterway. NOC from Inland Waterways Authority of India (IWAI) is required for dredging 
activities within River Ganges. NOC has been obtained on 13 April 2017 from IWAI. Copy is 
attached as Appendix 6.  



14 

 
C. International Treaties and Relevance to the Project 

26. Government of India has signed many international treaties, and framed various laws, 
regulations and guidelines to meet the country’s obligations under these treaties. A screening 
was carried out of these treaties regarding their applicability to BWSP2. The relevant 
international treaties, key features, and relevance to the project are shown in Table 3. 
 

Table 3: International Treaties and its Relevance to the Project 

 Convention Key Features Year of 
ratification/ 

support 

Relevance to 
the Project 

1. Convention on 
Biological 
Diversity 

The objectives of this Convention are the 
conservation of biological diversity, the 
sustainable use of its components and the fair 
and equitable sharing of the benefits arising out 
of the utilization of genetic resources, including 
by appropriate access to genetic resources and 
by appropriate transfer of relevant 
technologies, taking into account all rights over 
those resources and to technologies, and by 
appropriate funding. 

1992 One of project 
component 
(intake wells) 
located in ESZ 
of VGDS , at 
bank of the 
river 

2. Convention on 
International 
Trade in 
Endangered 
Species of Wild 
Fauna and Flora 
(CITES) 

The CITES aims to ensure that international 
trade in specimens of wild animals and plants 
does not threaten their survival. Through its 
three appendices, the Convention accords 
varying degrees of protection to more than 
30,000 plant and animal species. 

1975 International 
trade of 
endangered 
species of wild 
fauna and flora 
listed in CITES 
is prohibited. 
No relevance to 
the project 

3. Bonn Convention 
on Conservation 
of Migratory 
Species of wild 
animals (CMS). 

The Convention aims to conserve terrestrial, 
aquatic and avian migratory species throughout 
their range. It is an intergovernmental treaty, 
concluded under the aegis of the United 
Nations Environment Programme, concerned 
with the conservation of wildlife and habitats on 
a global scale. Since the Convention’s entry 
into force, its membership has grown steadily 
to include 119 (as of 1 April 2013) Parties from 
Africa, Central and South America, Asia, 
Europe and Oceania. 

1979 Biodiversity 
studies 
conducted 
during the 
preparation of 
this IEE 
conclude no 
significant 
impacts on 
these species 
 

4. IUCN IUCN supports scientific research, manages 
field projects globally and brings governments, 
non-government organizations, United Nations 
agencies, companies and local communities 
together to develop and implement policy. The 
organization publishes the IUCN Red List of 
Threatened Species, which assesses the 
conservation status of species. 

1948 The following  
species in 
VGDS are 
included in 
IUCN Red List 
of Threatened 
Species: (i) 
Gangetic 
dolphins 
 
However 
biodiversity 



15 

 Convention Key Features Year of 
ratification/ 

support 

Relevance to 
the Project 

studies 
conducted 
during the 
preparation of 
this IEE 
conclude no 
significant 
impacts on 
these species 

 
III. DESCRIPTION OF THE PROJECT 

A. Existing Condition 

27. Bhagalpur Municipal Corporation (BMC) area is 30.17 sq.km, with 51 wards, and 2011 
population of 398,318 and an urban agglomeration of 410,210 (2011 Census). Topographically, 
the land slopes southwards. Demographically, the city’s main future growth is towards the south 
and east. 
 
28. Figure 3 shows district map of Bhagalpur and Figure 4 show the ward and ward 
boundary of BMC area. 
 

Figure 3: District Map of Bhagalpur 

 
 



16 

Figure 4: Ward and Ward Boundary of Bhagalpur 

 
 

29. The existing water supply system in city consists of the Barari Water Treatment Works 
on the River Ganga, 61 tube wells, and transmission and distribution networks covering different 
parts of the city. 
 
30. While BMC report that 81% of households are connected, the 2001 Census data 
documents indicated that 77% of households rely on hand pumps or tube wells and 22% have a 
tap connection. Others depend on open wells and other sources. The ADB-supported capacity 
development technical assistance (CDTA)2 analysis for 2010 is that 54% of the population is 
connected, per capita supply is 34 lpcd, and physical losses are at least 26%. 
 
31. The water treatment plant is on the southern bank of the River Ganga flowing on the 
northern fringe of the town. The first water works at Barari was originally commissioned in 1885 
with a slow sand filter of 0.5 mgd (2.27 MLD) capacity. This had been augmented over the years 
with additional capacities added periodically with 0.6 mgd mechanical filter, 1.2 mgd Peterson 
filter, and 2.0 mgd Jewel filter. The total installed capacity in the works is 3.8 mgd (17.27 MLD). 
The actual treatment capacity goes down to even 2 mgd (9 MLD) during summer months as the 
river recedes from the current location of existing intake wells. Location of existing intakes and 
WTP is shown in Figure 5.  
 

 
 
 
 
 
 
 
 

                                                
2
 ADB TA 7884: Advanced Project Preparedness for Poverty Reduction - Capacity Building for Bihar Urban 

Infrastructure Development Project (Subproject 16) 



17 

 
Figure 5: Location of the existing intake, WTP and the Ganges River 

 
 
 1. Intakes.  
32. The existing raw water intakes (two jack well-type) are located at the Barari water 
treatment works on a subsidiary channel of the Ganga River which remains dry for a 
considerable part of the year. BMC must periodically dredge the channel to bring water to the 
intakes. River water quality is a cause of concern due to effluent from the Champa nala (also 
locally known as Jamania Nala) which drains much of the city’s wastewater just upstream of 
Barari headworks. The turbidity of the surface water also exhibits a considerable variation 
during the year, and ranges from 500 NTU to 1,000 NTU. 
 
33. The existing location of intakes for Bhagalpur water supply suffers from following 
deficiencies: 

(i) the river flow recedes during summer and gets away from the bank, requiring 
diversion of water from the river stream through a channel to be dug every 
summer by dredging; and  

(ii) the  sewage  discharged from Bhagalpur  city is  through  Champa  nala  just 
upstream of Intake location in the river causing serious quality issues. 

 
34. Raw water from the Ganges River is directly pumped into a circular inlet chamber by a 
350 mm diameter and another 400 mm cast iron (CI) pipes from the intakes. These two lines 
are reported to be interconnected for flexibility of operation. The old inlet chamber is still being 
used to feed raw water to two water treatment plants, WTP 1 and WTP 2 (described below). 
During the non-monsoon period, a 400 mm diameter CI branch line from the raw water main of 
the one of the intakes directly feeds a third treatment plant, WTP 3. During the monsoon period, 
settlement is required to reduce turbidity and the water is pumped to WTP 3 from the settlement 
tanks. 
 



18 

 2. Water treatment plants 
 
35. WTP 1 was constructed in 1886 and is known as a Patterson Filter. Initially a slow sand 
filter was used to filter the raw water which was later modified to an alum dosing and 
clariflocculator system followed by rapid sand filter some 70 to 80 years back. Rated capacity is 
5.455 MLD. In the 1930s another 2.728 MLD mechanical filter (WTP 2) was built. The last plant 
known as a Jewel Filter (or WTP 3) was constructed about 50 years back having capacity 9.092 
MLD. Total design capacity is therefore about 17.3 MLD. 
 
36. Sedimentation tanks. There are four sedimentation tanks (or pre-settling tanks) for 
WTP 1 and WTP 2. From the inlet chamber an open channel conveys water to the first 
sedimentation tank, supernatant of the first tank being passed to the second tank and so on. 
These tanks are earthen reservoirs with no bottom lining but with some limited embankment 
protection. Raw water fed into WTP 3 does not normally undergo any preliminary sedimentation. 
 
37. Inlet and outlet pipelines of these three WTPs are now interconnected. However, the 
chemical dosage systems (alum for clariflocculation, lime for pH adjustment, and bleaching 
powder for disinfection) are separate for each WTP. Almost all pipeline works in these WTPs 
are of CI and more than a hundred years old.  
 
38. Alum and Lime Dosing. Alum and lime dosing in each of these plants is done 
manually. Alum cakes are kept in the water channel and are gradually dissolved by continuous 
flow of water. The current method of application is crude and purely based on the experience of 
the operators. 
 
39. Flocculation and Clarification. WTPs 1 and 2 have rectangular clariflocculator but 
without any flocculating blades or any scrapper assembly for sludge collection. WTP 3 has a 
circular clariflocculator with clearly demarcated flocculation and clarification zones. It also has a 
scrapper assembly which is in working condition. Currently, underflow from all clariflocculators is 
drained to nearby drainage channels and there is no system of recycling settled sludge water. 
 
40. Filtration. The slow sand filters are now abandoned. WTP 1 was modified with two 
rectangular rapid sand filters. Two mechanical filters of equal size are also provided in the open 
air at the downstream side of the clariflocculator in WTP 2. WTP 3 also has two filter beds in the 
new filter house building. The backwash is normally done once in a day. There are also air 
compressors for cleaning of beds by air-scouring which is normally done once in a week. 
 
41. Disinfection. Currently disinfection of treated water is done by adding bleaching powder 
directly into the flowing raw water with alum/lime dosing. 
 
42. Clear water storage. Clear water from both WTP 1 and WTP 2 is stored in an old 
underground reservoir (Sump 1) constructed in brick masonry with guiding baffle walls to reduce 
short-circuiting of flow. This reservoir is at a higher elevation and is connected to two other clear 
water reservoirs (Sump 2 and Sump 3) at lower level adjacent to the old clear water pump 
house. Total capacity of the underground sumps is 8,200 m3. Out of this, 5,400 m3 is available 
to store treated water from WTP 1 and 2,700 m3 for treated water from WTP 2. Treated water is 
pumped to the city by two separate transmission mains, 300 mm and 350 mm diameters, both 
originating from the old clear water pump house. 
 
43. Treated water from WTP 3 is conveyed by one 400 mm diameter CI line and stored in a 
separate sump (Sump 4) of capacity 9,100 m3 with adjoining new clear water pump house. 



19 

Sump 4 is located at a higher elevation and connected by a gravity line of 300 mm diameter 
(with a sluice valve) to Sump 1 for operational flexibility. All these underground sumps are 
provided with either access stairs or hatches and air vents. Except Sump 1, none of the sumps 
are said to have any baffle wall to avoid short circuiting of flow and give the incoming treated 
water adequate travel time for disinfection following addition of bleaching powder. 
 
44. Tube wells. In addition to the surface water described above, there are 61 tube wells in 
the city, which are operated primarily by BMC, as well as Bihar Rajya Jal Parshad (BRJP), and 
one tube well by Public Health and Engineering Department (PHED). The tube wells are fitted 
with pumps and motors of varying capacity ranging from 7.5 HP to 30 HP. Power supply is 
intermittent in nature, with 6 to 14 hours average in a day. Total output from the tube wells is 
estimated at between 10 to 18 MLD depending on availability of electricity.  
 
45. All blocks of the Bhagalpur district come under safe category from ground water 
development point of view; hence no area is notified either by Central Groundwater Board 
authority or state ground water development authority till date. 
 
46. Overhead water storage reservoirs. Table 4 shows information on seven existing 
overhead tanks (OHTs), ranging from 450 to 550 cubic meters capacity, and with staging height 
ranges from 18 to 22 m. Only four are functional at present (2 made of steel and rest are made 
of reinforced cement concrete (RCC).  
 

Table 4: Existing OHT Locations and Status 

 Location of existing Over head Tank Status  Capacity 
1 Housing Board Discarded - New construction under the project 450 cum 
2 Manik Sarkar Dismantled- New construction under the project 450 cum 
3 Sikandarpur Dismantled-New construction under the project 550 cum 
4 Iskchak No change 450 cum 
5 CTS No change 450 cum 
6 Ghantaghar No change 450 cum 
7 Gosala No change  450 cum 

 
47. Distribution system. The distribution system has a total pipe length of about 55 km out 
of 328 km of road length, excluding those newly laid by BRJP. The distribution system is of CI 
pipes, ranging in size from 100 mm to 300 mm diameter. These pipelines were to be replaced 
under BWSP1. Table 5 provides details of the existing distribution pipe network. Old 
connections use GI pipe and new connections will use PVC. 
 

Table 5: Existing Distribution Pipe Size and Lengths 

Pipe Size Length (km) 
100 mm 22.5 
150 mm 22.05 
200 mm 12.081 
[...]
Constructed 6.00 20 900 0.5 120 150 

65. The sizing of works of various components of intake works is calculated as per the 
provisions in Government of India CPHEEO Manual. Table 7 provides the details of the various 
works of Intake. 
 

Table 7: Details of the  Intake 

Sr 
no..  

Item Quantity 

 Design of Port opening   
1 Flow 135 MLD 
2 Hours of pumping 23 Hr 
3 Designed flow in MLD 141 MLD 
4 Designed flow in m³/sec 1.63 m³/sec 
5 Assume Velocity as 0.12 m/sec 
6 Net Area of opening 13.60 m² 
7 Gross sectional area required 15.27 m² 
 (Bars at 80 mm c/c & size of bar 10 mm x 50 mm   
8 Area provided 20 m² 
 ( 2 m x 2.50m openings - 4 Nos )   
9 Velocity through Port 8.85 m³/s 
10 Invert level of port opening at Lower port- RL 20 m 

                                                                                                                                                       
dredgers cannot handle. In addition, self-propelled CSDs are almost as flexible as a trailing suction hopper dredger, 
because they too can use their propulsion systems during mobilization to a dredging site. This makes them cost-
effective. In addition, they can be moved from one place to the other in the channels. Disadvantages of a CSD: When 
at work the CSD is stationary with at least two side anchors that are necessary for the dredging process. Because of 
these anchors they may obstruct shipping movement in a harbor or river channel. Therefore, since even self-
propelling CSDs operate in “quasi-stationary” mode, they are particularly vulnerable when working in river channel. 



26 

Sr 
no..  

Item Quantity 

11 Invert level of port opening at upper port 25.00 m 
12 Width of each Gate 2.3 m 
13 Height of each Gate 2.8 m 
 Design of Approach channel    
1 Bottom width 5 m 
2 Starting invert level 18 m 
3 Buffer provision for Silt Pocket 2 m 
4 Length of Channel in the River course 40 m 
5 Gradient in Longitudinal direction 1: 100  
6 Side slope adopted below the RL 25.00 m bed level 1 vertical : 3.0 Horizontal or 

flatter up to 1:5 
7 Side slope adopted Beyond 25 m bed level 

(Protection with stone masonry and sheet piling) 
1 vertical : 2.5 Horizontal or 

1:2 
 Design of Intake well   
1 Shape of Intake well Twin D shaped Wells 
2 Width adopted (ID) 10 m 
3 Dia adopted 3 m 
4 Bottom level 17.5 m 
5 Foundation level (below scour depth) 10.85 m 
6 Method of construction Well sinking 

 Connecting pipe   
1 Design flow in MLD 140 MLD 
2 Design flow in m³/sec 1.63 m³/sec 
3 Permissible velocity 0.6 to 0.9 m/sec 
4 Diameter of the connecting pipe 1600 mm 
5 Actual velocity 0.81 m/sec 
6 Length of connecting pipe 50 m 
7 Hazen-Williams Constant © 140  
8 Head loss 0.28 m/km 
9 For 50 m length, the head loss is, say 14.19 = 15 mm 
 Other loses    
a. Losses at grating 100 mm 
b. Entry, Exit and Bends losses 100 mm 
12 Total Head loss 215 mm 
13 Say 250 mm 
14 Gradient required in the longitudinal direction to meet the 

permissible velocity 
1:3000  

15 Gradient provided in the longitudinal direction 1:100  
16 Invert level at starting point ( at Intake well ) 17.5 m 
17 Invert level at End point ( at jack well ) 17 m 
 Jack well cum Pump House   
1 Shape Twin D shaped Wells 
2 Length of Rectangular side 9 m 
3 Semi - hemisphere dia  4.5 
4 Bottom level  15 
5 Foundation level (below scour depth) or up to stiff hard 

strata (4.3 m) 
7.00  m 

6 Plinth level of Pump House 36 m 
7 Upper floor slab level for housing panel and Pumps 38 m 
8 Top slab level of Pump House 44.50 m 
9 Type of pump set to be installed Vertical Turbine pump sets 
10 Total number of pumps installed (4W+2S) 6 Nos 



27 

Sr 
no..  

Item Quantity 

11 Numbers of pumps to be operated 4 Nos 
12 Number of stand by pumps 2 Nos 
13 Sludge pumps 2 Nos. 
14 Switch yard size for LT service for 33/0.415 kVA power   
 Length of switch yard 15 m 
 Width of switch yard 20 m 

 
66. Construction of Jack well. Twin D shaped RCC caisson well structure is proposed 
for the jack well with overhead pump house. These structures will be designed to 
accommodate pumps for Phase II water demand. This structure is proposed in over bank 
section of river at elevation level of 32.50 m. The basic design criteria and various levels of 
jack well pump house are given in Table 8. 
 

Table 8: Design Criteria and Various Levels of Jack well and Pump House 

Component Units Quantity 
Design Flow MLD 140 
Design Year Year. 2047 
Operation h/d 23 
Inflow of River Water (minimum) m³/sec 1002 
Approx. High Flood Level (HFL) m MSL 35.46 
Approx. Normal Water Level (NWL) m MSL 27.50 
Approx. Low Water Level (LWL) m MSL       24.20 Say 24.00 
Average bed level at intake site m MSL 32.50 
Foundation level (may be taken up to stiff hard strata (4.3 m) m MSL 7.00 
Max. Wave Velocity or Force m/s 2.93 
Number of Wells Number. 1 (Twin D Shaped) 
Nominal Well inside diameter mm 9 m 
Pump floor level m MSL 36.00 
Corbel level m 42.50 
Roof slab m 44.50 

 
67. Epoxy treatment is proposed to the mild steel (MS) reinforcement as well as the steel 
works used for Jack well and pump house. The pump house will be equipped with an Electric 
Operated Traveling (EOT) crane installed to facilitate installation and removal of the pumps 
and motors for maintenance. For safety of pump house signal light will be installed at four 
locations on roof slab of the pump house. 
 
68. Electrical Sub-station. Sub-station is proposed near the Jack well. Total land 
requirement will be 15 m x 20 m. 
 
69. Desilting Pump at Intake Structure. As a maintenance exercise, sediments need to be 
removed from the Intake wells on regular basis especially during monsoon period. 
 
70. A submersible pump will be used for this application, which will be lowered into the well 
and moved to various positions within the well during the sediment removal (desilting) operation. 
Removable piping or hose will be connected to the pump discharge and pump flow will be 
directed to outside of the well on the downstream side. A suitable guide to move the submersible 
pump of different levels also to be provided. The pump will be a centrifugal type with a vortex type 
impeller, which will allow the passage at large solids. The impeller and casing material will be 



28 

selected to the abrasion resistance for pumping of sand and grit. 
 
71. It would thus be prudent to go for a combination of 4 working with 2 standby pumps. As 
it will be evident from above calculations, more suitable pump for present requirement is a 
pump with Single stage with an operating speed of 1000 RPM (synchronous). It should 
therefore go for (4W + 2S) V.T. Pumps Single stage 1000 RPM (synchronous). After year 2032 
(4W + 2S) pump will be replaced for 140 MLD flow and will give better efficiency due to higher 
specific speed (2690). LT substation is adequate since kW input to mortar will be less than 250 
kW. 
 
72. Hence, the intake pumps shall be of 1027 m³/h at 29 m average head, minimum head 
will be 19m and maximum head will be 30.3m. The pumps are required to have best efficiency 
point at average head and should have stable characteristic to suitably work between minimum 
and maximum head. Four pumps shall run in parallel and pumps should be suitable to work in 
parallel operation. 
 
 2. Raw Water Rising Main 
 
73. Raw water from Jack well is proposed to be carried to WTP at Barari water works by 
raw water pumping main of 1321 mm outer diameter MS pipes. The length of raw water rising 
main will be 2,550 m. The MS pipes shall have internal cement mortar lining and tap coating 
cubide. Proper cathodic protection will be provided to the MS pipeline since soil is corrosive 
nature. 
 
 3. Water Treatment Plant 
 
74. New WTP. A WTP of 90 MLD capacity is proposed within present Barari WTP 
campus for fulfilling the demand of intermediate year (2032). Another unit of 45 MLD is 
proposed to be provided in 2032 for meeting water demand of design year 2047. Provision has 
been in the layout plan for this additional unit. Methodology adopted for water treatment is 
conventional treatment process with plate settler. Various units are sized for flow rates 
corresponding to plant operation of 22/23 hours per day to match with the raw water 
discharges. All hydraulic conveyance units like channels, piping, valves, under drainage, and 
weirs are designed for 20% overloading 
 
75. WTP will consist of pre-sedimentation tank (4 nos.), pump house for pre-sedimentation 
tank with 6 (nos.) of settled water pumps, Parshall flume (1 no.), flash mixer (1 no.), 
clariflocculator 2 units for intermediate year (1 unit to be added in 2032), filter bed 10 units 
for intermediate year, chlorine contact tank (1 no.), CWR (1 no.), Clear Water Pump House, 
chemical building, chlorine building, sludge collection tank, sludge pump house consisting of 2 
sets of pumps and a sludge thickener tank and a centrifuge. 
 
76. As indicated earlier, the four existing pre-sedimentation basins have an area of 
10,000 sqm and are capable of catering to almost 200 MLD if used only for pre-
sedimentation at an overflow rate of 50m ᵌ/m²/d for discrete settling. It is therefore, proposed 
to utilize all settling tanks. 
 
77. This is proposed to be catered to by desludging at least once in a year, in months of 
October- November when raw water quality improves. 
 
78. Raw water from the intake will normally be taken to the inlet channel but during rainy 



29 

season when turbidity level is high, raw water will first be taken to the Sedimentation Tanks 
and settled raw water will be pumped through a Raw Water pump house (RWPH) to inlet 
channel. A settled water sump of 10 minutes capacity will be constructed attached to last 
sedimentation tank. The SWPH will have 6 VT pump sets (4W+2S) of 1027 m³/hr and 8m 
head capacity. The switch gear for these pump sets will be provided in the control room 
attached to the Clear Water Pump House (CWPH). 
 
79. It is proposed to construct a sump attached to the Clear Water Reservoir (CWR) and 
a Clear Water Pump House will be constructed on its top of 50 m x 15 m to accommodate 6 
VT pump sets of 978 m³/h at 40 m head (4W+2S) and backwash pumps etc. 
 
80. An electric sub-station will be provided to cater the power demand of CWPH, SWPH 
and WTP by drawing power from the 33kV feeder being laid under Tranche 1. The Switch 
Yard will have 2 Nos. of Transformers of 2000 kVA for 2047 requirement. 
 
81. Residue Management (Sludge Treatment). The following are included in the design to 
manage sludge to be generated in the WTP. 

(i) Back wash water recycling: The back wash water from filters shall be carried 
through the channel pipe and collected in pre- sedimentation tank basin. 

(ii) Sludge buffer tank: Sludge buffer tank shall be provided to store the sludge from 
clariflocculator. A detention time of 0.15 days shall be provided. A rectangular 
buffer tank of 15m x 15m and 4m depth shall be provided. Sludge pump shall 
be provided to pump the sludge to sludge thickener. 

(iii) Sludge thickener:  Sludge from sludge buffer tank will be pumped to sludge 
thickener to reduce the volume of sludge. The consistency of thickened sludge is 
expected to be 5%. The solid loading rate of 130 /m3/m2/d is used in calculating 
the surface area of thickener 17m dia, 3 Nos. of thickeners having 4m depth are 
proposed. 

 
82. The supernatant from the thickener shall be collected in separate supernatant sump from 
where it will be pumped to Inlet chamber for recycling. The thickened sludge from sludge 
thickener shall be collected to the thickened sludge sump from where it will be pumped to sludge 
dehydrator. 
 
83. Thickened sludge from sludge thickener shall be pumped to sludge dehydrator, where its 
consistency can be increased to 20% and from there it will be handled based on the sludge 
management plan prepared by the contractor following the guidelines of the Central Pollution 
Control Board. This will be part of the O&M of the WTP. 
 
84. It is proposed to provide two tipping trucks of 12 m3 capacity. If required more trucks can 
be engaged during monsoon period for the purpose. 
 
85. The centrifuge type dehydrators will be installed on the first floor of residue management 
building and chutes shall be provided for each of the centrifuge to discharge the cakes to the 
truck directly. Hard standing area shall be provided for these trucks at an appropriate location. 
86. Sub Station: Sub- station shall be provided for uninterrupted power supply to all units 
at raw and treated water pumping station. Motor input is less than 250 kW and thus LT 
substation of 2000 kW is adequate. 
 
87. Figure 13 shows proposed location of intake, WTP and raw water pipeline in Google 
map. Figure 14 shows for proposed location of intake, WTP and raw water main drawing. 



30 

Layout plan for proposed Water Treatment Plant is shown in Figure 15. Figure 16 shows Water 
Treatment Plant - Layout plan in Google map. 
 
 4. River Bank Protection at WTP Site 
 
88. The site for the proposed WTP  right bank of river Ganga at Barari Ghat and to prevent 
the erosion of banks, protection work is proposed as below. The work is proposed to be designed 
according to IS 14262-1995 (Planning and Design of Revetment Guidelines) and IS 8237-1985 
(Code of Practice for Protection of Slopes of Reservoir Embankment IRC 89 – 1997 Guidelines 
for Design and Construction of River Training and Control Works for Road Bridges are also 
referred. 
 
89. The work will be executed in following steps: 

(i) Revetment – Filling the uneven portion of the bank with approved material to a 
specified level and slope with due compaction to required standard. 

(ii) Providing and laying geo-fabric layer and filter material above it. 
(iii) Providing and laying three layers of stone pitching of specified thickness (total 

thickness as 1000 mm) and filling lean concrete 1:5:10 in these layers to keep 7% 
voids in the stone pitching. 

(iv) Toe protection – Providing and constructing toe-beam of concrete to protect the 
slope of revetment. 

(v) Sheet pile – Providing and constructing sheet piles below scour depth. The sheet 
piles shall be driven below the anticipated scour depth plus grip length. 

 
 6. Clear Water Pumping Main 
 
90. Objective of selection of clear water main includes: (i) to design pumping main use of all 
good engineering practices so as to minimize the cost, transmission losses and provide easy and 
trouble free operating system; and (ii) alignment of pipelines considered is along the existing 
roads Based on the topographical condition of Bhagalpur city and proposed location of WTP, the 
city is divided into two transmission zones as: (i) southern transmission system; and (ii) western 
transmission system. Table 9 below shows diameter of pipes and total length of pipe lines. 
 

Table 9: Proposed clear water pumping main (diameter wise) 

S. No Diameter of Pipe in mm (DI K9) Length (in m) 
A Southern Transmission Main 
1 150 133.30 
2 300 353.47 
3 350 3291.40 
4 400 1038.37 
5 450 1691.22 
6 500 361.23 
7 700 4029.61 
8 800 1409.58 

Total Length 12308.20 
B Western Transmission Main 
1 150 152.37 
2 200 957.64 
3 300 915.41 
4 350 4640.49 
5 400 93.74 



31 

S. No Diameter of Pipe in mm (DI K9) Length (in m) 
6 450 924.24 
7 600 1991.32 
8 700 2401.25 
9 800 661.04 
10 900 3621.33 

Total Length 16358.83 
Total Length (A+B) 28667.02 

 
91. Southern Transmission System. This transmission system, travels through the main 
road from WTP to Surya Mahan Prakash path up to Tilak Majhi Chawk. The network further 
follows Police line road to Sardar Patel Chawk and then it crosses the existing railway track and 
bifurcated into two separate branches, one for MirjanHaat Road towards South and Maulana 
Chawk Road towards west. Total water demand of this zone is 44 MLD and 58.10 MLD for 
immediate stage 2032 and ultimate stage 2047 respectively. The residual pressure available at 
service reservoir nodes varies from 3.50 m to 10.50 m for immediate stage (2032). For ultimate 